
REC~1VED

CLERK’S OFFICE

BEFORE THE ILLINOIS POLLUTION CONTROL BOAR]) FE~- ~ 2004

for anAdjustedStandardfrom
35 Iii. Adm. Code304.122

STATE OF ILLINOIS
PoII~tj~~Control Board

NOTICE OF FILING

DorothyM. Gunn,Clerk
Illinois PollutionControlBoard
JamesR. ThompsonCenter
100 WestRandolphStreet
Suite 11-500
Chicago,IL 60601

DeborahWilliams
AssistantCounsel
Division ofLegal Counsel
Illinois EnvironmentalProtection

Agency
1021N. GrandAvenueEast
Springfield,IL 62794-9276

BradleyP. Halloran
HearingOfficer
Illinois PollutionControlBoard
JamesR. ThompsonCenter
100 WestRandolphStreet
Suite11-500
Chicago,IL 60601

PLEASE TAKE NOTICE thatonMonday, February 9,2004,wefiled theattached
MOTION TO WITHDRAW AND SUBSTITUTE WRITTEN EXPERT TESTIMONY OF
[...]
selectiveion exchangetreatment(clinoptilolite) of the effluent,andtertiary(effluent) nitrification of

theeffluent.This workindicatedthatanuntenable,largedoseof PAC wouldberequiredto allow

singlestagenitrification (5000mg/Lor 17 tons/day).Becauseofthis finding (untenablecarbon

18of32 -



usage)andthe certaintyof foulingproblems,no furtherconsiderationwas givento carbon -

treatment.Thiswork alsoindicatedthateventhemostappropriateion exchangemediawasnot

selectivefor ammonia-nitrogenremovaldueto theothercompetingcationsin thewastewater

(approximately100 poundsresin requiredto remove1 poundof ammonia-nitrogen).Lastly, this

work suggestedthatthe effluentcouldbebiologically nitrifled withyetanothertreatmentunit

(knownas tertiarytreatment).Consequently,subsequentevaluationsconsideredmorethoroughly

tertiarynitrification.

2.2 FurtherEvaluationof TertiaryNitrification andPretreatmentwith SingleStage

Nitrification

Basedon theseresults,Noveon’scorporateResearchandDevelopmentgroupinitiatedalaboratory-

scale,continuousflow treatabilitystudythat focusedon tertiarynitrification ‘with alkalinity addition.

Thiswork wasconductedoverabouta-6 monthperiodusingfixed film biologicalnitrification and

secondaryclarifier effluentsamplesthatwerecollectedmonthly.Theworkpreliminarily indicated

thattertiarynitriflcation could beaccomplishedandlow dischargeammonia-nitrogenconcentrations

(lessthan6 mg/L) couldbeachievedwith alkalinity additionandeffectiveperformanceof upstream

treatmentprocesses.Therewere,however,legitimateconcernsabouthowreliably thisprocess

wouldhaveperformedunderthedaily variability of secondaryclarifier effluent quality.The same

bio-inhibitingcompoundsthatpreventednitrification in the currentWWTF wouldbeexpectedto

bepresentin theWWTF effluent,on occasions,in concentrationsthatwould eitherpreventor

greatlyslowammonia-nitrogenremovalin thetertiaryprocess.

BrownandCaldwellalsoinitiatedaseriesof batchtreatabilityteststhatI designedandoversaw.

This testingwasto identify if availabletechnologiescouldbe usedto removethe bio-inhibitors

presentin theinfluent wastewaterto theextentthatthemostwidelypracticedammonia-nitrogen

removalprocess(singlestagenitrification) couldbeemployed.Thesetreatabilitytestsevaluated

hydrogenperoxidetreatment,clay absorption,andprecipitation.However,the rateofbiological

nitrification was slowerthanwouldbe expectedfor anuninhibitedsystemindicating thatbio-

inhibitorswerestill presentin theeffluent from thetreatmentplant.Thiswork indicatedthat

precipitationandfiltration of theNoveonwastewateratpH 2would allow single stagenitrification

to proceed.However,thispretreatmentwouldrequiresignificantacidaddition to lower the

19 of 32



wastewaterpH from pH 10 to pH 2 andthensignificantalkali additionto increasethepH from

Ph 2 to pH 7 for biological treatment.Theprecipitantfrom the pH 2pretreatmentwasanalyzedand

foundto bepredominantlyMBT (aknownnitrification inhibitor). Implementationof this

pretreatmentprocessandsubsequentsinglestagenitrificationwould sufferfrom reliability issuesas

thenitriflcation achievedwouldonly be assuccessfulasthepretreatmentprocesswasin removing

all bio-inhibitingsubstances.It was uncertainwhetherMBT wasthe only bio-inhibitorof concern.

2.3 FurtherEvaluationof Pretreatment(pH 2 Precipitation and SolventExtraction)and

SingleStageNiti±flcation

Basedon resultsof thework describedabove,Brown andCaidwellconductedacontinuousflow

treatabilitystudy,whichI designedandoversaw,to evaluatepH 2 pretreatmentof thePC

wastewaterandsinglestagenitrification. Thisstudyindicatedthat singlestagenitrificationcouldbe

achievedwith this pretreatment.Therateofnitrification wasinhibitedindicatingthat some

bio-inliibitors still remainedin the combinedinfluent.Effluent ammonia-nitrogenconcentrations

from thisprocessvariedfrom I mg/L to 20 mg/Lb indicatingavariationin remaininginfluent

bio-inhibitor concentrations.It wasconcludedthat thispretreatmentprocesswould supportsingle

stagenitrification to anextent.The extentwasunknowndueto the shortlived demonstrationperiod

andthepotentialforotherbio-inhibitorsbeingpresentthatwouldnot beaffectedby this

pretreatment.It was certainthat effluentammonia-nitrogenconcentrationsfrom thistreatment

processwouldnot consistentlyachievethoselimited by 35 ILL. Admin. Code304.122aor 304.122b.

Duringthis sameperiodof time,Noveoninvestigatedaprocessusedin GermanyforMBT

recovery.Thisprocessusedsolventextraction.It is myunderstandingthatresultsof this

investigationindicatedthat theprocesswould posesafetyconcerns(potentialfor explosions)and

wouldalsobecostprohibitiveto implementat theHenryPlant(greaterthan$10million in capital

costalone).

20 of 32



2.4 Assessmentof WWIP for Compliancewith ConventionalDesignfor SingleStage

Nitrification [35 IlL. Admin. Code370.1210and370.920]

NoveonretainedBaxterandWoodmanin 1994to reviewtheWWTF for compliancewith the

Illinois designstandardsfor single stagenitrificationof municipalwastewaters.Thesestandardsare

conservativeto allow asignificantmarginof errorinwasteloaddeterminationsandoperating

conditionsbasedon nay experience.Thereareno Illinois designstandardsfor single stage

nitrification facilities for industrialwastewaters.It shouldbenotedthoughthattheNoveon-Henry

Plantdoesprovidethe equipmentandtreatmentconditionsneededto establishandmaintainsingle

stagenitrification.

Thereviewby BaxterandWoodmanindicatedtheWWTFwouldcomplywith the municipal

wastewaterstandardswith theadditionof about65 percentmoreaerationtankage.Noveon

expandedthe aerationtankagein 1998 by 100percentto providegreateraerationcapacityand

greatertreatmentplant flexibility. Thisadditionput theWWTF in full compliancewith 35 ILL.

Admin. Code370.1210and370.920andTenStateStandards(whichincludesIllinois) for single

stagenitrificationandyet theWWTF did not exhibitanynitrification. Thereasonnitrificationwas

not achievedwas not dueto alack of equipment,but ratherthepresenceof bio-inhibition.

2.5 AlternativeBacteria

IEPA hadconductedaliteraturesearchandfoundanarticlethat seemedto imply that special

bacteriacouldbegrownin theNoveon-HenryPlantthatwouldbothdegradethe difficult -‘

compounds(suchasmorpholine)andremoveammonia-nitrogenat thesametime. I explainedto

IEPA thatthesewerenot the findings of this article. However,IEPAwaspersistentthatthese

bacteriacouldachievebothtypesof degradation(morpholineand-ammonia-nitrogen).

Consequently,Noveonbroughtin theauthorof this article from England(Dr. JeremyKnapp).

Dr. Knappreviewedthe Noveon-HenryPlantoperationwithme; Gardner,CartonandDouglas;

NoveonandTEPA.Hethenexplainedto all thatthe bacteriathathewroteaboutwerealready

presentin theNoveon-HenryPlantbasedon morpholineremovaldatahehadreviewedandthat the

conditionspresentin theNoveon-HenryPlantweresuitablefor maintainingacultureof these

21 of32



bacteria.He furtherexplainedthat thesebacteriadonot providenitrification. Healsoexplainedthat

theNoveon-HenryPlantprovidedall therightconditionsfor single stagenitrification if bio-

inhibitingcompoundswerenotpresent.

Noveonon severaloccasionshastriedaddingspecialtybacteriato removedifficult to degrade

compounds.During thesesameperiods,Noveonhasaddednitrifying bacteriafrom thePeoria

PCYIW. In no instancehasNoveonbeenableto initiatenitrification. This onceagainindicatesthat

thelack of nitrification is dueto inhibitors thatarenotdegradedwithin the confinesof theNoveon-

HenryPlantevenwith specialbacteriaaddition.Furthermore,thisPlantoffers thebiological

treatmentopportunitythatis requiredby TenStateStandardsand35 ILL. Adrnin.Code370.1210

and370.920for singlestagenitrification.

2.6 NumerousOccasionsofSeedingPlantwith Nitrifying Bacteria

TheNoveon-HenryPlantis in-compliancewith TenStateStandardsand35 ILL. Admin. Code

370.1210and370.920for singlestagenitrification. Noveonhasaddedonnumerousoccasions

bacteriafrom otherWWTF thatareactivelynitrifying. Theseadditionswereintendedto improve

theNoveon-HenryPlantWWTF performancein removingammonia-nitrogen.Yet, in no casehas

nitrificationoccurredattheNoveon-HenryPlantdespiteoptimumconditionsofMCRT (greater

than30 days),temperature(28 to 32 degreesC),pH (6.8 to 7.5),DO (greaterthan2 mg/L). Again,

it is my professionalopinion thatthis isdueto the presenceof bio-inhibitingcompoundsin the

influent.

2.7 Full-ScalePlant Trial ofAlkaline Aix Strippingto AchieveEffluent Ammonia-

Nitrogen Reduction

The Noveon-HenryPlantconductedafull-scaletrial of alkalineair stripping’ofthe combined

influent to quantifytheeffluentammonia-nitrogenremoval thatwouldbeachieved.This required

Noveonto setup aninterimpumpingsystem,causticadditionsystem,andacidadditionsystem.

This interim systemdivertedall primaryclarifiereffluent(approximately560gallonsperminute) to

anaerationbasinthathadbeensetasidefor this testing.Causticwasaddedto the aerationbasinto-

maintaina targetpH valueof 10.5.A surfaceaeratorwasplacedin thisbasinandoperatedto assist

22 of32



in air stripping.Effluent from thistankwasdivertedto ablendtankwherethepH waslowered.The

blendtankcontentswerethenpumpedto theotherthreeaerationbasinsfor biological treatment.

This treatmentdid demonstratesomereductionin effluentammonia-nitrogen(lessthan20-percent).

Thisreductionwaslow, in my opinion,dueprimarilyto thefact’that themajority of theeffluent

ammonia-nitrogenis formedduringbiological treatment.Secondly,thepH controlmethodwas

unableto consistentlykeepthetankcontentsatorabovepH 10.5.This treatmentprocess-is-nota

viablemethodfor achievingsignificanteffluentammonia-nitrogenremoval.

2.8 Full-ScaleTrial ofPretreatmentandSingleStageNitrification

Noveonenvironmentalstaffconductedaliteraturesearchandfoundanarticle thatindicatedthat

MBT couldbeco-precipitatedwith ferric hydroxideat anelevatedpH (seeExhibit B). The article

indicatedthatsignificantremovalcouldbeaccomplishedatpH 4.5 versusthepH 2 pretreatment

evaluatedby BrownandCaldwell.Noveonconducteda full-scaletrial of thispretreatmentsystemin

hopesof achievingsingle stagenitrification. I reviewedthe article,believedtherewasalikelihood of

successin this trial, helpeddesignthetrial, revieweddatafrom thetrial andwitnessedthistrial in

progress.Thetrial involvedNoveoninstallinganinterimprecipitationsysten’~andseparatesludge

dewateringsystemto treatandsegregatepretreatmentbyproducts(sludgeandfiltrate from sludge

dewatering).Theentire PCwastewater‘discharge(120gpm) wasroutedthroughthissystem

involving ferric chloride additionto lowerthePCTankwastewaterto pH 4.5. ThepH adjusted

waterwas allowedto separatein interim clarifiers.Thetreatedwastewaterwastransferredusingan

interimpumpingsystemto theexistingprimary treatmentsystem.Theprecipitatedsludgewas

dewateredusinganinterimfilter presswith precoatadditionsystem.The filtrate from sludge

dewateringwastoutedbackto thepretreatmentsystem.Thepretreatmentsystemwas operatedfor

monthsanddid demonstratesignificantMBT removal (greaterthan50 percent).At theendof this

operatingperiod,Noveonbroughtin atankerload(5000gallons)of bacteriafrom aplantin Indiana

thathadahighpopulationof activenitrifying bacteria.The bacteriawereaddedto the aeration

basins.The pretreatmentsystemcontinuedto operatewhile Noveoncheckedfor signsof

nitrificationin theactivatedsludgesystem.Theactivatedsludgesystemwas operatedunderadequate

DO,pH, MCRT andalkalinity controlto promptnitrification. Yet, despitegreaterthan50 percent

MBT removal,no nitrificationoccurredwith thislargeinvestmentof resources(greaterthan

23 of32



$100,000)andtime (greaterthan4 months).It is my opinionthatnitrificationdid not occurbecause

of the continuedpresenceofbio-inliibiting compoundsin theinfluent (MBT andlikely others). -

2.9 Considerationof OtherLesserKnownTechnologies

Anotherconsultant(EcologyandEnvironment,mc) wasretainedto reviewthework of Brownand

Caidwellfor Noveon.It ismy understandingthatthisconsultantbelievedthatall feasible

technologieshadbeenconsideredforeffluent ammonia-nitrogenreductionexcludingozonation.A

conceptualleveldesignandcostestimatewasdevelopedfor thistreatmentprocess.Theprocess

wouldpresumablyachievea 98 percentreductionin effluentammonia-nitrogenbut atapresent

worth costof$20.32million (almost twice thecostofanyotherprocessconsidered).Thisprocess

would alsosignificantlyincreasetheeffluent total dissolvedsaltconcentrationdueto the-caustic

additionrequiredto neutralizetheacidgeneratedfrom this process.Additionally, a significant

substationupgradewouldberequiredto delivertheadditional-powerconsumed(equivalentto

approximately3500hp demand). -

I discoveredin 2003 acompanyin Memphis,Tennesseethat hadapatentedmembranethat

selectivelyseparatedammonia-nitrogenfrom wastewatercontaininglittle otherconstituentsbesides

ammonia-nitrogen.This membranewas testedto removeammonia-nitrogenfrom alandfill leachate

andgroundwaterstreamthatwaslessconcentratedin otherconstituentsthantheNoveon

wastewater.Thecompanycondudedafteractualtestingthat themembranewouldnot be suitable

for treatingtheleachateandgroundwaterstreamdueto interferencecausedby othercompounds

presentin thewastestream.Consequently,I did not furtherpursueuseof this membraneat the

Noveon-HenryPlantfor effluentammonia-nitrogenreduction.

2.10 ComparativePerformanceandCostsof all ProvenEffluent Ammonia-Nitrogen

ReductionProcesses

After approximately14yearsof extensiveevaluationsby NoveonandBrown andCaldwell,all

applicabletreatmentprocesses,in my professionalopinion,havebeenconsideredfor effluent

ammonia-nitrogenremoval.Treatmentprocessesconsideredwentbeyondthoseincludedin the

USEPAProcessDesignManual:NitrogenControl (EPA 625R93010).No stonehasgoneunturned.

24 of 32



Theproventreatmentprocessesdescribedin this testimonyhavebeendevelopedby meand

supportstaffwell enoughto accomplishthe following:

• predictpotentialeffluentammonia-nitrogenreduction,

• understandtheprosandcons,

• developconceptuallevel designsfor theirapplication,‘and

• developconceptuallevel designcostestimates(capital,annual,andpresentworth costs)for

thesetreatmentalternativesto within 30 percentaccuracyusingavailableinfluentwasteload

data.

Theproventreatmentprocessesthatwereevaluatedare listedbelow.

• Alkaline air stripping (air strippingatpH 10.5)of PCTankcontentswith off-gascollection

andtreatment.Noveonbelievedthisoff-gascollectionandtreatmentwould berequiredto

complywith air qualityregulations.At highpH ammonia-nitrogenexistsasagasdissolvedin

liquid andcanberemovedfrom theliquid by air stripping.

• Alkalineair strippingof PVC Tankcontents. -

• Alkaline air strippingof secondaryclarifier effluent.

• Struviteprecipitationof combinedinfluentprior to primaryclarification.Ammonia-nitrogen

canbeprecipitatedasNH4MgPO4(H20)6.

• Breakpointchlorinationof secondaryclarifier effluent.The additionof chlorine converts

ammonia-nitrogento nitrogengasthatexits theliquid to theatmospherewithout theneed

for air stripping.

25 of 32



• Nitrification of PVC Tankwastewater(non-PCwastewaters).Nitrification is aprocessby

whichbacteriaconvertammonia-nitrogento nitrate-nitrogen.The bacteriaconsumelarge

- amountsof oxygen(4.6 lbsoxygen/lbammonia-nitrogenremoved)and--alkalinity(7.14lbs

alkalinity/lb ammonia-nitrogenremoved).

• Nitrification of thecombinedwastewater.Thisprocesswouldrequirepretreatmentof the

PCwastewaterto removebio-inhibitors.

• Nitrification of secondaryclarifier effluent(tertiarynitrification). -

• Ionexchangetreatmentof thefinal effluent.Ion’ exchangeis aprocesswhereanothercation

(e.g., sodium(Na4) orhydrogen(H4) is releasedfrom aresininto thewatersoanother

cation(NH4
4) canberemovedfrom thewater. -

The treatmentprocessevaluationdescribedaboveis briefly summarizedin Exhibits C, D, andE.

Thisevaluationestablishedthattheprocessoffering thelowestpresentworthcostfor reducing

effluentammonia-nitrogenwasalkalinestrippingof thePCTankcontents($2.31million). This

alternative,however,wouldonly provideatmosta27 percentreductionin effluent ammonia-

nitrogen.If reductionsin effluentammonia-nitrogenwere requiredat theNoveon-HenryPlantto

meet,35 ILL. Admin. Code304.122b,theaverageeffluent ammonia-nitrogenwouldhaveto be